
240 Barber Avenue, Suite 6 
Worcester, MA 01606 

Telephone 508-926-1315 
Fax 508-926-1334 

www.atcgroupservices.com 

October 27, 2020 

Project Number 0300000046 

Ms. Shauna Little 
U.S. Environmental Protection Agency 
Office of Ecosystem Processing  
RGP Applications Coordinator (OEP06-1) 
5 Post Office Square, Suite 100  
Boston, MA 02109-3912 

RE: Notice of Intent for Remediation General Permit 
Fitchburg State University Foundation Supporting Organization 
Site: 15 Central Street 
Fitchburg, MA 01420 
MassDEP Release Tracking Number 2-18346 

Dear Ms. Puleo: 

ATC Group Services LLC (ATC), on behalf of Fitchburg State University Foundation Supporting 
Organization (FSUFSO), herein provides an application for a Notice of Intent (NOI)/ Remediation 
General Permit (RGP), as well as supporting documentation, for the proposed discharge of treated 
groundwater to surface water.  The discharge of treated groundwater is proposed as part of 
remedial activities associated with the referenced Massachusetts Department of Environmental 
Protection (MassDEP) Disposal Site.  A Site Locus is provided as Figure 1, a Site Plan is provided 
as Figure 2, and an Outfall Location Map as Figure 3.  A copy of the NOI application form is 
provided as Attachment I. 

Background & Release Description 

During assessment activities associated with the closure of a 4,000 gallon single walled UST in 
December 2014, a release of fuel oil to soil and groundwater was discovered and reported to 
MassDEP. The UST had been in use at the property for approximately 40 years, having been 
installed within a portion of the 15 Central Street basement in the early 1970s. In September 2011, 
the UST was being prepared for in-place closure (residual liquids/sludge removal and tank 
cleaning) when the release conditions were observed.  In December 2014 the UST was ultimately 
removed from its location. The Site is not located within a current or potential groundwater protection 
area. 

Subsequent subsurface investigations revealed that a significant volume of #2 fuel oil Light Non-
Aqueous Phase Liquid (LNAPL) was present on groundwater in the area of the former UST and 
immediate surrounding property to the east/southeast.   A High Vacuum Multi Phase Extraction 
(MPE) system was operated within this area for 2 years (April 2013 - April 2015), which 
successfully reduced LNAPL thicknesses in the immediate area of 15 Central Street.  In May 2015, 
additional monitoring wells installed at the adjacent down-gradient property known as 12 Brook 
Street which revealed elevated thicknesses of #2 fuel oil LNAPL which were associated with the 
subject release.  In July 2019 and January 2020, the extent of LNAPL in this down-gradient area 
was defined.    Detailed descriptions of the release, completed response actions and the extent of 
the LNAPL plume can be found within various report submittals on the MassDEP reportable 
release file viewer database under Release Tracking Number 2-18346. 



 

October 27, 2020 
Page 2 of 5 

 

Groundwater Recovery and Treatment 
 
An LNAPL/groundwater recovery and treatment system has been designed to recover and remove 
LNAPL and treat groundwater at a flow rate of up to 150 gallons per minute (gpm).  Following is a 
summary of the proposed recovery/treatment system.   
 

Pretreatment 
 
The un-treated groundwater/LNAPL will be pumped from the subsurface using a dewatering well 
point system and transferred to an 18,000 gallon weir tank for LNAPL separation and the primary 
settling of solids. The water within the weir tank will then be pumped through various bag filters for 
the removal of finer solids.  The separated LNAPL will be pumped to a separate holding tank(s). 
 

Product Skimmer to remove LNAPL 
 
A product skimmer will be deployed in the first chamber of the weir tank and the LNAPL will be 
pumped into LNAPL holding tank(s).  The LNAPL holding tank(s) will be stored within a secondary 
containment structure and the LNAPL will be transferred and disposed of off-property as required 
following proper protocols. 
 

Vapor Mitigation Blower 
 
A vapor mitigation blower will be connected to the weir tank to capture and treat petroleum vapors 
that accumulate in the covered weir tank.  The blower will discharge vapors to two 500-pound 
vapor-phase carbon treatment vessels prior to discharge to the atmosphere. 
 

Liquid Phase Granular Activated Carbon (LGAC) to remove dissolved petroleum 
contaminants 

 
Two high pressure steel LGAC vessels, each filled with 3,000 pounds of reactivated LGAC, will be 
used to remove dissolved petroleum contaminants prior to discharge to the municipal storm drain.  
 

Contingency Treatment 
 
If required (due to inadequate solids removal via gravitational settling and bag filtration), a chemical 
aided settling system will be installed at the beginning of the water treatment system to enhance 
the settling and removal of total suspended solids (TSS).  As part of the settling system, a 
coagulant (LRT E-50) and a nonionic dry polymer (both manufactured by Lockwood Remediation 
Technologies, LLC (LRT)) will be added to the water as a flocculant to promote the chemical 
removal of TSS. Once the system is installed, jar testing will be completed in the field to determine 
the appropriate chemical dosing necessary for efficient TSS settling.  The flocculant material 
specifications and safety data sheet are included in Attachment II.  If required, the flocculant 
material will be chemically mixed and pumped into the weir tank by use of a feed pump and used 
during dewatering activities, as may be required.  The flocculant material is commonly used in pre-
treatment discharge applications and has previously been authorized in general permit activities.  
The flocculant additives will not add any pollutant in concentrations which will exceed permit 
effluent limitations, will not exceed any applicable water quality standard(s), and will not add any 
pollutants to the discharge stream that would justify the application of permit conditions which are 
different from or absent in the permit application. 
 



 

October 27, 2020 
Page 3 of 5 

 

An Ion Exchange vessel will be used if elevated metals are encountered in the system discharge 
sampling results.  The ion exchange vessel will consist of a high pressure steel carbon vessel filled 
with 40 cubic feet of cation ion exchange resin. 
 
A pH Adjustment System will be used to adjust pH if detected within the system influent water 
outside of the permissible discharge limit range.  The system will include acid or base (sulfuric acid 
or sodium hydroxide) metered to the weir tank via chemical feed pump.  A pH probe and controller 
will be utilized to automatically maintain the pH within permitted limits of 6.5 to 8.3. 
 

Treatment System Discharge 
 
The average flow rate of the treated groundwater discharge from the treatment system to the storm 
water drainage line is expected to be approximately 75 gpm. The maximum flow rate and design 
capacity specification of the groundwater treatment system is 150 gpm.  This design flow is based 
on maximum expected groundwater withdrawal rates, the raw water analytical data collection and 
equipment operating specifications.  This discharge has been approved by the City of Fitchburg. 
 
The storm water catch basin, to which discharge to the municipal storm water conveyance system 
is proposed, is located in Brook Street as shown on the attached plan.  This storm water catch 
basin ultimately discharges to the Nashua River via the Punch Brook outfall identified by the City 
of Fitchburg as Outfall # CSO-045 and as shown on Figure 3. 
 
Please refer to Figure 1 for a depiction of the site and surrounding area, Figure 2 for the Site Plan, 
Figure 3 for the Outfall Location Map depicting the outfall location, and Figure 4 for the Treatment 
System Schematic. 
  
Influent Sample Analysis 
 
Groundwater was collected from the raw water/influent location (MW-34) on August 20, 2020 and 
was submitted to Contest Analytical, Inc. of Longmeadow, Massachusetts for laboratory analysis 
for the following required 2017 RGP parameters:  
 

 Total Petroleum Hydrocarbons (TPH) by EPA method 1664B,  

 Total Residual Chlorine by SM21-22 4500 CL G,  

 Chloride by EPA Method 300.0, 

 Total Suspended Solids by SM21-23 2540D, 

 Non-Halogenated Volatile Organic Compounds (VOCs) by EPA Method 624.1,  

 Non-Halogenated Semi-Volatile Organic Compounds (SVOCs) by EPA method 625.1,  

 Total metals by EPA Methods 200.7, 200.8 and/or 245.1, 

 Hardness by EPA Method 200.7, 

 Chromium VII by SM21-22 3500 CrB, 

 Chromium III by Tri chrome calc, 

 Ammonia by EPA Method 350.1 and, 

 Phenol by EPA Method 420.1 
 

Also, a sample of the receiving water at the Punch Brook outfall surface water, where it daylights 
to the Nashua River, was collected on August 20, 2020 for laboratory analysis of Hardness, 
Ammonia, and Metals.  A summary of the sampling data is provided on Table 1 and a copy of the 
laboratory report is included in Attachment VI.  In addition, pH was obtained at both locations via 



 

October 27, 2020 
Page 4 of 5 

 

field measurement1. Based on the location of the discharge outfall to the receiving water and the 
proposed design discharge flow rate, the seven day-ten year low flow (7Q10) of the receiving water 
and a dilution factor were determined.  The 7Q10 was determined to be 4.16 cubic feet per second 
(2.68 MGD) and the calculated dilution factor was determined to be 13.45. MassDEP approved 
the 7Q10 low flow determination and the calculated dilution factor (Attachment III).  The 
groundwater raw water/ influent location analytical results were compared to the Appendix III 
effluent limitations (www.epa.gov/region1/npdes/rgp.html). These results indicate that the 
compound(s) below were detected at concentrations that exceed the applicable EPA Appendix III 
effluent limitations:   
 

 Naphthalene 
 
This compound is expected to be reduced by pretreatment with settling, filtration, and carbon 
adsorption. 
 
Evaluation of Threatened or Endangered Species or Critical Habitat Located within Receiving 
Waters 
 
According to Massachusetts Geographic Information Systems (MassGIS) online maps for the 
Natural Heritage Endangered Species Program (NHESP) (2008), no Priority Habitat of Rare 
Species or Estimated Habitats of Rare Wildlife are located within the work area. No NHESP 
Estimated Habitats of Rare Wildlife in Wetland Areas Protected Open Spaces are located within 
500 feet of the Site or the point of proposed discharge to the Nashua River.  Based on this 
information, the potential discharge will not have an adverse effect on any NHESP Priority Habitats 
of Rare Species or Estimated Habitats of Rare Wildlife.  Copies of the MassGIS Resource Priority 
and NHESP Maps of the Site area are included in Attachment IV. 
 
Review of National Register of Historic Places 
 
Listings of Historic Places within the City of Fitchburg were obtained from the Massachusetts 
Cultural Resources Information System (MACRIS) online database at http://mhc-
macris.net/towns.aspx (accessed October 9, 2020).  A copy of the MACRIS report is provided as 
Attachment V.  The database indicated that there are no historic places located in close proximity 
to the Site or proposed discharge area.  This project does not involve the demolition or 
rehabilitation of historic properties. 
 
The proposed remediation project is expected to start on or about March 1, 2021 and last for 
approximately 3-4 months.  Should you have any questions or concerns regarding the contents of 
this letter or the NOI for the RGP, please do not hesitate to contact the undersigned at (508) 926-
1315. 
 
Sincerely, 
ATC GROUP SERVICES LLC 

                                                      
 
 
1 Field screening for pH was performed using a YSI Model 600 XL probe. 



 

October 27, 2020 